
 

1.5HP Mobile Dust Cyclone Manual 

49 

Parts List 

Ref # Part Number Part Name Description QTY 

1 PDCCF15110-1 MOTOR 1.5HP/110V//60Hz/1Ph 1 

1A PDCCF15110-1A MOTOR GASKET  1 

2 PDCCF15110-2 MOTOR SUPPORT BASE  1 

2A PDCCF15110-2A HEX LOCK BOLT 5/16” x 5/8” 12 

2B PDCCF15110-2B FLAT WASHER 3/8” x 7/8” 8 

2C PDCCF15110-2C HEX BOLT 3/8” x 1” 4 

2D PDCCF15110-2D HEX NUT 3/8” 4 

2E PDCCF15110-2E FLAT WASHER 5/16” x 3/4” 4 

2F PDCCF15110-2F HEX BOLT 5/16” x 3/4” 4 

2G PDCCF15110-2G SWITCH PLATE  1 

2H PDCCF15110-2H HEX BOLT 1/4” x 3/4” 4 

2I PDCCF15110-2I FLAT WASHER 1/4” x 3/4” 4 

3 PDCCF15110-3 FAN Ø 340mm 1 

3A PDCCF15110-3A FLAT WASHER 5/16” x 1-3/16” 1 

3B PDCCF15110-3B HEX BOLT 5/16” x 3/4” 1 

6 PDCCF15110-6 DUST CHUTE  1 

6A PDCCF15110-6A CANISTER COVER PLATE  1 

6B PDCCF15110-6B SHEET METAL THREAD BOLT 3/16” x 1/2” 12 

8 PDCCF15110-8 COVER PLATE  1 

8A PDCCF15110-8A SHEET METAL THREAD BOLT M4 x 12mm 4 

9 PDCCF15110-9 TOP UPRIGHT SUPPORT TWO DOT 1 

9A PDCCF15110-9A HEX BOLT 5/16” x 3/4” 12 

9B PDCCF15110-9B FLAT WASHER 5/16” x 3/4” 12 

9C PDCCF15110-9C LOWER UPRIGHT SUPPORT TWO DOT 1 

10 PDCCF15110-10 TOP UPRIGHT SUPPORT THREE DOT 1 

10A PDCCF15110-10A LOWER UPRIGHT SUPPORT THREE DOT 1 

10B PDCCF15110-10B HEX BOLT 5/16” x 3/4” 6 

10C PDCCF15110-10C FLAT WASHER 5/16” x 3/4” 6 

10E PDCCF15110-10E HEX BOLT 5/16” x 1-3/4” 4 

10F PDCCF15110-10F FLAT WASHER 5/16” x 3/4” 8 

10G PDCCF15110-10G HEX NUT 5/16” 4 

10H PDCCF15110-10H TOP UPRIGHT SUPPORT ONE DOT 1 

10I PDCCF15110-10I LOWER UPRIGHT SUPPORT ONE DOT 1 

10J PDCCF15110-10J UPRIGHT SUPPORT REINFORCEMENT PLATE 3 

10K PDCCF15110-10K HEX BOLT 5/16” x 3/4” 12 

10L PDCCF15110-10L FLAT WASHER 5/16” x 3/4” 12 

10M PDCCF15110-10M FOOT PEDDLE BAR SUPPORT  2 

10N PDCCF15110-10N CARRIAGE BOLT 5/16” x 1/2” 4 

chris
Highlight

https://www.shop.lagunatools.com/Motor-for-CFlux1
chris
Highlight

chris
Highlight

chris
Highlight

chris
Highlight

https://www.shop.lagunatools.com/Motor-Gasket
chris
Highlight

https://www.shop.lagunatools.com/Motor-base-Panel-for-CFlux1
chris
Highlight

https://www.shop.lagunatools.com/Switch-base-panel-for-CFlux1
chris
Highlight

https://www.shop.lagunatools.com/13.5-Fan-For-CFlux1
chris
Highlight

https://www.shop.lagunatools.com/Dust-Chute-for-CFlux1
chris
Highlight

https://www.shop.lagunatools.com/Cover-Plate
chris
Highlight

https://www.shop.lagunatools.com/Top-upright-support-two-dot-for-CFlux1
chris
Highlight

https://www.shop.lagunatools.com/Lower-upright-support-two-dot-for-CFlux1
chris
Highlight

chris
Highlight

https://www.shop.lagunatools.com/Top-Upright-support-One-dot
chris
Highlight

https://www.shop.lagunatools.com/Top-upright-Support-Two-Dot
chris
Highlight

https://www.shop.lagunatools.com/Upright-support-reinforcement-plate


 

1.5HP Mobile Dust Cyclone Manual 

50 

Ref # Part Number Part Name Description QTY 

10O PDCCF15110-10O FLAT WASHER 5/16” x 3/4” 4 

10P PDCCF15110-10P HEX NUT 5/16” 4 

11 PDCCF15110-11 FOOT PEDDLE BAR  2 

11A PDCCF15110-11A PLUG 25, 25 4 

11B PDCCF15110-11B HEX BOLT 3/8” x 1-13/16” 2 

11D PDCCF15110-11D MOVEABLE SUPPORT BRACE 208, 20, 21 2 

11E PDCCF15110-11E HEX LOCK NUT 3/8” 2 

11F PDCCF15110-11F SPRING Ø 42 x 242mm L 2 

11G PDCCF15110-11G SKID BLOCK  2 

11H PDCCF15110-11H OCTAGON DRUM FOOT PEDDLE 520, 226, 350 1 

11J PDCCF15110-11J TOPPING Ø 24mm, 30mm 2 

11K PDCCF15110-11K HEX BOLT M8 x 30mm 2 

11L PDCCF15110-11L HEX BOLT 3/8” x 7/8” 2 

11M PDCCF15110-11M HEX LOCK NUT 3/8” 2 

11N PDCCF15110-11N HEX BOLT 3/8” x 1-1/2” 2 

11O PDCCF15110-11O HEX LOCK NUT 3/8” 2 

12 PDCCF15110-12 TRIANGULAR SUPPORT PLATE 170, 102, 28 2 

12A PDCCF15110-12A HEX BOLT 5/16” x 1-3/4” 4 

12B PDCCF15110-12B FLAT WASHER 5/16” x 3/4” 8 

12C PDCCF15110-12C HEX NUT 5/16” 4 

13 PDCCF15110-13 LOWER SUPPORT PLATE 30, 28, 98 2 

14 PDCCF15110-14V2 PLASTIC BAG Ø 610 x 1200mm 3 

15 PDCCF15110-15 BASE  1 

15A PDCCF15110-15A HEX BOLT 3/8” x 3/4” 6 

15B PDCCF15110-15B FLAT WASHER 3/8” x 7/8” 6 

15C PDCCF15110-15C SWIVEL CASTER 4” 2 

15D PDCCF15110-15D FLAT WASHER 5/16” x 3/4” 16 

15E PDCCF15110-15E HEX BOLT 5/16” x 3/4” 16 

15F PDCCF15110-15F HEX BOLT 5/16” x 3/4” 4 

15G PDCCF15110-15G FLAT WASHER 5/16” x 3/4” 4 

15H PDCCF15110-15H RIVET NUT 1/4” 2 

15I PDCCF15110-15I RIVET NUT 3/8” 6 

15J PDCCF15110-15J RIVET NUT 5/16” 5 

15K PDCCF15110-15K SWIVEL CASTER WITH BRAKES 4” 2 

16 PDCCF15110-16V2 OCTAGON DRUM FRONT PANEL  1 

16A PDCCF15110-16A FLAT HEAD PHILIP BOLT 5/16” x 3/4” 4 

16B PDCCF15110-16B HANDLE  2 

16C PDCCF15110-16C FLAT WASHER 5/16” x 7/8” 4 

16D PDCCF15110-16D HEX NUT 5/16” 4 

16E PDCCF15110-16E DRUM CASTER  4 

chris
Highlight

https://www.shop.lagunatools.com/Foot-peddle-bar
chris
Highlight

https://www.shop.lagunatools.com/Plug-2525
chris
Highlight

https://www.shop.lagunatools.com/Moveable-Support-Brace
chris
Highlight

https://www.shop.lagunatools.com/Spring-42-x-242mm-L
chris
Highlight

https://www.shop.lagunatools.com/Octagon-drum-foot-peddle-for-CFlux1
chris
Highlight

https://www.shop.lagunatools.com/Topping
chris
Highlight

https://www.shop.lagunatools.com/Triangular-support-plate
chris
Highlight

https://www.shop.lagunatools.com/Lower-support-plate
chris
Highlight

https://www.shop.lagunatools.com/Base_4
chris
Highlight

https://www.shop.lagunatools.com/Cyclones-Caster-Wheels
chris
Highlight

https://www.shop.lagunatools.com/Cyclones-Caster-Wheel-With-Brake
chris
Highlight

https://www.shop.lagunatools.com/Octagon-Drum-Front-Panel
chris
Highlight

https://www.shop.lagunatools.com/Handle_8
chris
Highlight

https://www.shop.lagunatools.com/Drum-caster-3-3-8-for-CFlux1


 

1.5HP Mobile Dust Cyclone Manual 

51 

Ref # Part Number Part Name Description QTY 

16U PDCCF15110-16U HEX BOLT 5/16” x 3/4” 16 

16F PDCCF15110-16F FLAT WASHER 5/16” x 3/4” 32 

16G PDCCF15110-16G HEX NUT 5/16” 16 

16H PDCCF15110-16HV2 OCTAGON DRUM BACK PANEL  1 

16K PDCCF15110-16K LEFT SIDE PLATE  1 

16L PDCCF15110-16L RIGHT SIDE PLATE  1 

16M PDCCF15110-16M CARRIAGE BOLT 1/4” x 1/2” 6 

16N PDCCF15110-16N FLAT WASHER 1/4” x 1” 6 

16O PDCCF15110-16O HEX NUT 1/4” 6 

16P PDCCF15110-16PV2 OCTAGON DRUM BASE PANEL  1 

16R PDCCF15110-16R WINDOW  1 

16S 
PDCCF15110-16S TRUSS HEAD PHILIP FLAT POINT 

SCREW 
M3 x 6mm 22 

16T PDCCF15110-16T CAP NUT M3 22 

16Q PDCCF15110-16Q THREAD BOLT M4 x 12mm 10 

17 PDCCF15110-17 INTAKE CYLINDER  1 

17A PDCCF15110-17A HEX BOLT 5/16” x 5/8” 4 

17B PDCCF15110-17B FLAT WASHER 5/16” x 3/4” 4 

18 PDCCF15110-18 CYCLONE BARREL 5/16” x 3/4” 1 

18A PDCCF15110-18A HEX BOLT 5/16” x 3/4” 12 

18B PDCCF15110-18B FOAM TAPE 3 x 6mm x 10M 1 

18D PDCCF15110-18D CYCLONE FUNNEL  1 

18E PDCCF15110-18E FLAT WASHER 5/16” x 3/4” 12 

18F PDCCF15110-18F HEX BOLT 5/16” x 3/4” 12 

18G PDCCF15110-18G FLAT WASHER 5/16” x 3/4” 24 

18H PDCCF15110-18H HEX NUT 5/16” 12 

19 PDCCF15110-19 OCTAGON DRUM LID  1 

19A PDCCF15110-19A HEX BOLT 5/16” x 3/4” 6 

19B PDCCF15110-19B FLAT WASHER 5/16” x 3/4” 12 

19C PDCCF15110-19C HEX NUT 5/16” 6 

19D PDCCF15110-19D PLUG MSP-16 1 

19E PDCCF15110-19E NUT AGL-16 1 

19F PDCCF15110-19F RUBBER GASKET 1400mm 1 

20 PDCCF15110-20 BAND CLAMP Ø 400mm 1 

20A PDCCF15110-20A SPRING BAND CLAMP Ø 400mm 1 

21 PDCCF15110-21 ROTATION HANDLE  1 

21A PDCCF15110-21A HEX LOCK NUT 3/8” 1 

21B PDCCF15110-21B FLAT WASHER 3/8” x 7/8” 1 

22 PDCCF15110-22 ROTATION CRANK 210, 35, 4.5t 1 

22A PDCCF15110-22A HEX BOLT 5/16” x 3/4” 1 

22B PDCCF15110-22B FLAT WASHER 5/16” x 1-3/16” 1 

chris
Highlight

https://www.shop.lagunatools.com/Octagon-Drum-Back-Panel
chris
Highlight

https://www.shop.lagunatools.com/Left-Side-Plate-for-CFlux1
chris
Highlight

https://www.shop.lagunatools.com/Right-Side-Plate-for-CFlux1
chris
Highlight

https://www.shop.lagunatools.com/Carriage-bolt-for-CFlux1
chris
Highlight

https://www.shop.lagunatools.com/Octagon-Drum-Base-Panel
chris
Highlight

https://www.shop.lagunatools.com/Thread-bolt-M412mm-CFlux1
chris
Highlight

https://www.shop.lagunatools.com/Intake-Cylinder
chris
Highlight

https://www.shop.lagunatools.com/Cyclone-barrel-for-CFlux1
chris
Highlight

https://www.shop.lagunatools.com/Foam-Tape-3-x-6mm-x-10M
chris
Highlight

https://www.shop.lagunatools.com/Cyclone-funnel-for-CFlux1
chris
Highlight

https://www.shop.lagunatools.com/Octagon-Drum-Lid
chris
Highlight

https://www.shop.lagunatools.com/Rubber-gasket-for-CFlux1
chris
Highlight

https://www.shop.lagunatools.com/Band-clamp-for-CFlux1
chris
Highlight

https://www.shop.lagunatools.com/Spring-Band-Clamp-400mm
chris
Highlight

https://www.shop.lagunatools.com/Rotation-Handle
chris
Highlight

https://www.shop.lagunatools.com/Rotation-Crank


 

1.5HP Mobile Dust Cyclone Manual 

52 

Ref No Part number Part Name Description QTY 

22C PDCCF15110-22C GEAR Ø20mm 1 

22D PDCCF15110-22D HEX BOLT 1/4” x 3/4” 4 

22E PDCCF15110-22E FLAT WASHER 1/4” x 3/4” 4 

22F PDCCF15110-22F BEARING Ø70, Ø20.5, 7t 1 

22G PDCCF15110-22G SEAL  1 

23 PDCCF15110-23V2 ROTATION SHAFT  1 

23A PDCCF15110-23A HEX BOLT 1/4” x 5/8” 8 

23B PDCCF15110-23B FLAT WASHER 1/4” x 1/2” 16 

23C PDCCF15110-23C PADDLE  2 

23D PDCCF15110-23D PADDLE BRANCH  4 

23E PDCCF15110-23E HEX LOCK NUT 1/4” 8 

23F PDCCF15110-23F ROTATION SHAFT CONNECTION  1 

23G PDCCF15110-23G HEX BOLT 5/16” x 1-1/2” 1 

23H PDCCF15110-23H FLAT WASHER 5/16” x 3/4” 2 

23I PDCCF15110-23I HEX LOCK NUT 5/16” 1 

24 PDCCF15110-24 CANISTER FILTER Ø 400x611mm L 1 

24A PDCCF15110-24A ROTATION SHAFT BASE  1 

24B PDCCF15110-24B SHEET METAL PHILIPS BOLT 3/16” x 3/4” 4 

24C PDCCF15110-24C HEX BOLT 5/16” x 3/4” 1 

24D PDCCF15110-24D FLAT WASHER 5/16” x 7/8” 1 

24E PDCCF15110-24E FOAM TAPE 3 x 25mm x 1.5M 1 

25 PDCCF15110-25 PLASTIC BAG Ø 400 x 600mm 3 

27 PDCCF15110-27 INTAKE MANIFOLD 6”X1 / 4”X2 ports 1 

27A PDCCF15110-27A SHEET METAL BOLT M4 x 12mm 3 

28 PDCCF15110-28 RUBBER CAP 4” 1 

32 PDCCF15110-32 DRUM INSERT  4 

33 PDCCF15110-33 FLAT HEAD BOLT M4 x 6mm 4 

34 PDCCF15110-34 RIVET 3-2 10 

34A PDCCF15110-34A FLAT WASHER 1/8” x 5/16” 6 

34C PDCCF15110-34C RIVET NUT 1/4” 8 

34D PDCCF15110-34D RIVET NUT 5/16” 18 

35 PDCCF15110-35 ROUND HD BOLT 3/16” x 1/2” 24 

35A PDCCF15110-35A NUT 3/16” 24 

36 PDCCF15110-36V2 FREQUENCY REMOTE SWITCH  1 

44 PDCCF15110-44 RUBBER PLUG 30 x 60mm 4 

45 
PDCCF15110-45 RUBBER HANDLE FOR DRUM 

INSERT 
 4 

46 PDCCF15110-46 SILICONE Tube 1 

47 PDCCF15110-47 CROSSBAR  1 

 
 

chris
Highlight

https://www.shop.lagunatools.com/Bearing_2
chris
Highlight

https://www.shop.lagunatools.com/Seal-20305mm
chris
Highlight

https://www.shop.lagunatools.com/Rotation-Shaft
chris
Highlight

https://www.shop.lagunatools.com/Paddle-Branch
chris
Highlight

https://www.shop.lagunatools.com/Rotation-Shaft-Connection
chris
Highlight

https://www.shop.lagunatools.com/Canister-filter-for-CFlux1
chris
Highlight

https://www.shop.lagunatools.com/Rotation-shaft-base-for-filter-for-CFlux1
chris
Highlight

https://www.shop.lagunatools.com/Canister-filter-for-CFlux1_2
chris
Highlight

https://www.shop.lagunatools.com/Foam-Tape-3-x-25mm-x-1.5M
chris
Highlight

https://www.shop.lagunatools.com/Plastic-Bag-400-x-600mm
chris
Highlight

https://www.shop.lagunatools.com/Intake-splitter-for-CFlux1-PFlux1
chris
Highlight

https://www.shop.lagunatools.com/Drum-insert-for-CFlux1
chris
Highlight

https://www.shop.lagunatools.com/Frequency-Remote-Switch-1.5HP-110V-60HZ-Single-phase
chris
Highlight

https://www.shop.lagunatools.com/Rubber-Plug-3060
chris
Highlight

https://www.shop.lagunatools.com/Rubber-Handle-For-Drum-Insert



